



Test Report

Report No.: TS18070693

Applicant

Bagco Asia Limited

Address

Suite 1902, Tamson Plaza, 161 Wai Yip Street,
Kwun Tong, Kowloon, Hongkong

Report Date

2018-07-19

Hangzhou C&K Testing Technic Co., Ltd.





Test Report

| | |
|-----------------------------|--|
| Applicant | Bagco Asia Limited |
| Address | Suite 1902, Tamson Plaza, 161 Wai Yip Street, Kwun Tong, Kowloon, Hongkong |
| Sample Name | Non woven fabrics |
| Type/ Model | / |
| Material | / |
| Other Info. | Colour:Bright Blue |
| Sample Received Date | 2018-07-16 |
| Test Period | 2018-07-16~ 2018-07-19 |
| Test Requirement | To determine the following items in the submitted sample(s) according to the client's requirement. |

TESTI
C8
NSPE
TES
ON

| Test Item(s) | Test Result(s) |
|----------------------|----------------|
| Cadmium (Cd) Content | Pass |

Complied by

Tiffany Zhou

Tiffany Zhou

Inspected by

Li Xuefeng

Li Xuefeng

Authorized by

Li Chenghai

Li Changhai
Accredited Signatory



Test Component(s):

| No. | Sample Serial No. | Test Component(s) | Type/Model | Material | Other Info. |
|-----|-------------------|-------------------|------------|----------|-------------|
| 001 | TS18070693001 | Non woven fabrics | / | / | / |

Photo(s):



TS18070693001



Test Result(s):

| Test Item(s) | Test Method | Requipment | MDL | Unit | Test Result(s) |
|--------------|--------------|------------|-----|-------|----------------|
| | | | | | 001 |
| Cadmium (Cd) | EN 1122:2001 | <90 | 5 | mg/kg | N.D. |

Remarks:

1. MDL = Method Detection Limit; N.D. = Not detected (<MDL)

Statement:

I This report is invalid without the signature of approved signatory. Any alteration to this report is also invalid.

II This report is invalid without the special seal for inspection & testing only on test report or perforation.

III This report shall not be reproduced except in full without written prior approval of Hangzhou C&K Testing Technic Co., Ltd..

IV Any commercial activity such as advertising or propaganda is not allowed without authorization of Hangzhou C&K Testing Technic Co., Ltd..

V The test results shown in this report refer only to the sample submitted by applicant.

VI Please respond to Hangzhou C&K Testing Technic Co., Ltd. within fifteen working days upon receipt of this report if there is any objection.

VII Hangzhou C&K Testing Technic Co., Ltd. guarantee that we shall not disclose information such as the commercial information, technical documents or test report to any third party.

VIII The applicant should undertake the law responsibility that result from providing untruth information.

IX This report is only for quality control without the seal of China Metrology Accreditation.

The end of report

